

AL HOTY ANALYTICAL SERVICES 	OMNIA VENTURES P.O. Box 32155, 201- ORCHID Business Centre, Seef, Bahrain	DATE: 20.01.2016 REF:
		SAMPLE NO.: 157193- 1
		TWO No. : 157193
	TEST REPORT ON THERMAL TRANSMITTANCE &THERMAL RESISTANCE	REPORT NO.: R173112/16Rev.1

PROJECT : Various Project
 SUPPLIER : Omnia Ventures
 MANUFACTURER : Suberta / Suber System
 SAMPLE DESCRIPTION : Nispow
 DATE SUBMITTED : 11.01.2016
 DATE TESTED : 12.01.2016

RESULTS:

TESTS	RESULTS
Thermal Conductivity, U (W/MK)	0.07
Thermal Resistance, R (MK/W)	14.28

REMARKS: Thermal conductivity were measured using **HUKSEFLUX** Thermal Sensors.


NITIL K. SHRIVASTAVA
 Material Laboratory Manager

Checked by: 
 /MDLC

DISCLAIMER

The test reports / certificates issued by AAS are records of the actual test conducted on sample and the details submitted to us for testing and the results thereof.
 The results are applicable only to those sample/s, which have been tested and do not apply to other sample/s even though declared to be identical.
 Test report / certificate if reproduced, for any purpose commercial or otherwise, should be reproduced in full.
 AAS shall not be liable for any changes in reported factual data due to any cause related to sample tested after the report / certificate, in respect of it, has been issued.
 The results reported in the test report / certificates are valid only at the time of and under the stated conditions of the testing.
 Measurements are traceable to National/International Standards.

Form no.: AAS-08-QSRF-SOP-325
 Rev.1

Page 1 of 1